
 

 DEPARTMENT OF ENVIRONMENTAL FACILITIES 
Thomas J. Lauro, P.E., Commissioner 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Peekskill• 
 

Peekskill 
Wastewater Treatment Plant 

 

 

2014 ANNUAL 
REPORT 
Wastewater 
Treatment 

 
Materials 
Recovery Facility 

 
 
 
 
 
 
 
 
 

Ossining 
Wastewater Treatment Plant 

 

Ossining• Solid Waste 

Water Agency 

Operations 

 

 

 

 

 

 
 

Blind Brook 
Wastewater Treatment Plant 

 
 
 
 
 
 
 
 
 

Mamaroneck 
Wastewater Treatment Plant 

 
 
 

Port Chester• 
 

 

•Yonkers 

•Rye 

•Mamaroneck 

•New Rochelle 

Port Chester 
Wastewater Treatment Plant 

 
 

 

Yonkers 

Wastewater Treatment Plant 

New Rochelle 

Wastewater Treatment Plant
[...]
 Installed four (4) new belt filter press feed pumps in the Thickener Building basement.  

 Installed new sludge suction and discharge piping in Sludge Storage Tank No. 1.  

 Installed new Thickened Sludge piping, Combined Sludge piping,  Fill & Overflow  piping, etc.,  as 

well as new Effluent Water piping and Plant Service Water piping in various locations throughout 

the Thickener Building basement area, Tunnel area and Sludge Processing building.     

 Installed HVAC equipment, piping, ductwork and associated appurtenances.  

 Major electrical work includes: installation of VFD’s for GBT and BFP pumps.    

Sludge Processing Building: 

 Installed four (4) new effluent water pumps in the Old Sludge Processing Building basement, with 

associated piping and appurtenances.  

 Installed new effluent flushing water (EFW) piping throughout the plant.  

 Installed two (2) new 3300 gallon polymer storage tanks and associated dosing / pumping skid in the 

Sludge Processing Building basement.  

 

 Installed two (2) new 1000 gal. polymer aging tanks and associated BFP and GBT dosing / pumping 

skids in the Sludge Processing Building basement. 

 Installed three (3) thickened sludge pumps and associated piping and appurtenances in the Sludge 

Processing Building basement. 

 Installed four (4) new dewatered sludge bins and screw drives on the second floor of the Sludge 

Processing Building.  

 Installed the three (3) Putzmeister DSL pumps and associated hydraulic units and control panels on 

the second floor of the Sludge Processing Building.  

 Installed HVAC equipment, roof top units, piping, ductwork and associated appurtenances.   

 Major electrical work includes; new 13.2 kVA Switchgear, new MCC-SP-1 and MCC-SP-3.  

Installed 125 VDC battery racks and DC distribution panels for the battery back-up system, 

installed LCP’s for Belt Filter presses, and started-up and tested three standby diesel generators.  

Sludge Process System is in service. 

Oxygenation Tanks / Building: 



 

 30 

 Set up four (4) new oxygenation mixers and monitoring instrumentation on new Oxygenation 

Tank No. 3.  

 Major electrical work includes: set MCC-OB, set 480 V SWGR-OB. LCP panels and VFD’s for 

oxygenation mixers.  

         Oxygenation System is in service. 

Headworks: 

 Performed demolition of the existing influent pumps and screening equipment. 

 Installed five (5) new influent pumps, motors and associated piping and appurtenances. 

 Installed three (3) new grit screening units and associated piping and appurtenances.  

 Installed two (2) grit screw conveyors, drives and air diffusers in the Headworks grit tank. 

 Installed two (2) grit classifiers and distribution screws in the Grit Loading Bay of the Headworks 

building. 

 Installed HVAC equipment,  

 Bar Screens, Rag Compactors and Grit System are in service. 

Biofilters: 

 Formed and poured concrete for three (3) Biofilter units.  

Biofilter is in service. 

Wet Scrubber: 

 Two (2) Wet Scrubber FRP vessels and three (3) blowers were delivered to the site.  All of the 

foundation work was completed. Wet Scrubber is in service.    
 

PHASE  II (BNR) 

 

Methanol System is in service.  

Process Control Building:   

 Reinforced Concrete slabs, walls, floors, columns and decks were formed and poured for the 

various levels of the Process Control Building.  

 Installed HVAC equipment, piping, ductwork and associated appurtenances.   

 Installed waste, drain and vent piping for the bathroom facilities.  

 Installed lighting and receptacles and main power feeds.     

Process Control Building is waiting for furniture and is complete. 

BNR Facility: 

 Reinforced Concrete slabs, walls, floors, columns and decks were formed and poured for the 

various levels of the BNR Facility. 

 Installed lower air grid piping and upper and lower backwash piping in the N galleries. 

 Installed upper and lower air grid piping and backwash piping in the DN galleries. 

 Installed sluice gates in the N and DN backwash tanks.  

 Nozzle slabs were installed at the N and DN facilities. 

 HVAC ductwork was installed throughout the BNR facility.  

 Lighting and receptacles were installed, delivered switchgear “NR” and set transformer.  

BNR is in service. 

Sodium Hydroxide Building: 

 Reinforced Concrete slabs, walls, floors, columns and decks were formed and poured for the 

various levels of the Sodium Hydroxide Building.  

 Sodium Hydroxide Building is in service. 

UV Facility: 

 Reinforced Concrete slabs, walls, floors, columns and decks were formed and poured for the 

various levels of the UV Facility.  

 UV is in service. 

Intermediate Pump Station is in service.



 

31 

 

 

 

 

New Rochelle Wastewater Treatment Plant



 

 33 

  N
e

w
 R

o
c

h
e

ll
e

A
n

n
u

a
l 
P

e
rf

o
rm

a
n

c
e

 R
e

p
o

rt
 

2
0

1
4

M
o

n
th

F
lo

w
S

u
s
p

e
n
d

e
d

 S
o

lid
s

C
a

rb
o

n
a

c
e

o
u
s
 B

io
c
h
e

m
ic

a
l 

O
xy

g
e

n
 D

e
m

a
n
d

S
lu

d
g

e
 R

e
m

o
ve

d

In
flu

e
n
t

E
ff
lu

e
n
t 

E
ff
ic

ie
n
c
y

In
flu

e
n
t

E
ff
lu

e
n
t 

E
ff
ic

ie
n
c
y

m
g

/l
m

g
/l

%
 r

e
m

o
va

l
m

g
/l

m
g

/l
%

 r
e

m
o

va
l

J
a

n
u
a

ry
1

4
.1

9
4

9
9

0
1

3
0

1
0

9
2

4
4

1
1

8
.6

F
e

b
ru

a
ry

1
5

.1
8

0
1

4
8

3
1

1
0

1
5

8
6

3
4

4
1

9
.7

M
a

rc
h

1
6

.0
7

2
1

7
7

6
9

5
1

6
8

3
4

1
4

2
0

.9

A
p

ri
l

1
6

.5
7

2
1

0
8

6
7

9
1

6
8

0
4

0
0

2
3

.7

M
a

y
1

8
.1

1
0

3
6

9
4

1
0

5
5

9
5

4
6

5
2

2
.0

J
u
n
e

1
3

.8
1

1
8

7
9

4
1

3
2

9
9

3
4

5
7

2
1

.8

J
u
ly

1
3

.1
1

1
0

5
9

5
1

2
6

5
9

6
4

1
5

2
4

.1

A
u
g

u
s
t

1
0

.8
1

3
0

5
9

6
1

1
5

7
9

4
4

0
6

2
4

.3

S
e

p
te

m
b

e
r

1
0

.4
1

0
8

9
9

2
8

4
7

9
2

4
2

7
2

1
.5

O
c
to

b
e

r
1

1
.4

9
4

4
9

6
7

4
6

9
2

4
4

7
2

1
.7

N
o

ve
m

b
e

r
1

2
.0

1
0

4
4

9
6

1
3

8
1

4
9

0
4

3
3

2
3

.8

D
e

c
e

m
b

e
r

1
6

.3
9

0
3

9
7

1
2

1
7

9
4

3
9

0
2

1
.2

A
ve

ra
g

e
1

4
.0

9
8

8
9

1
1

0
9

1
0

9
1

4
2

0
2

1
.9

%
 s

o
lid

s
d

ry
 t
o

n
s

M
G

D



 

 34 

N
e

w
 R

o
c

h
e

ll
e

A
n

n
u

a
l 
P

e
rf

o
rm

a
n

c
e

 R
e

p
o

rt
 

2
0

1
4

M
o

n
th

S
o
d
iu

m
 

H
y
p
o
c
h
lo

ri
te

N
a

tu
ra

l 

G
a

s
W

a
te

r
E

le
c
tr

ic
 

U
s
a

g
e

P
o

ly
m

e
r

P
o
ta

s
s
iu

m
 

P
e
rm

a
n
g
a
n
a
te

O
xy

g
e

n
 

D
e

liv
e

re
d

S
c
re

e
n
in

g
s

J
a

n
u
a

ry
8

,8
8

0
1

2
1

,0
0

0
1

0
4

,6
0

7
3

4
1

,6
0

0
5

3
7

9
,9

0
0

4
2

,4
8

7
5

0

F
e

b
ru

a
ry

9
,4

6
0

5
9

9
,0

0
0

1
1

0
,1

2
5

2
8

6
,4

0
0

6
6

5
1

0
,5

6
0

5
1

,2
7

4
5

0

M
a

rc
h

9
,7

0
0

1
,4

3
4

,0
0

0
1

2
6

,8
2

7
2

7
9

,8
0

0
1

,0
4

6
1

3
,2

0
0

4
6

,2
9

9
5

0

A
p

ri
l

9
,8

0
6

1
,7

8
9

,0
0

0
1

3
8

,5
1

9
1

4
8

,0
0

0
5

2
5

8
,2

5
0

2
7

,0
1

6
5

0

M
a

y
1

2
,0

7
5

4
8

9
,0

0
0

1
7

5
,1

6
1

8
8

,0
0

0
1

,4
5

4
9

,9
0

0
4

9
,1

7
3

5
0

J
u
n
e

8
,7

1
1

1
3

,0
0

0
7

6
,2

4
6

3
6

,0
0

0
9

8
3

1
4

,5
2

0
3

6
,9

0
8

5
0

J
u
ly

2
7

,8
6

2
4

,0
0

0
1

7
5

,0
2

1
2

8
7

,2
0

0
5

8
6

1
6

,5
0

0
3

7
,1

7
1

5
0

A
u
g

u
s
t

1
1

,7
1

2
3

,0
0

0
9

7
,9

4
2

8
5

9
,2

0
0

1
,0

4
9

2
1

,4
5

0
3

2
,8

6
4

5
0

S
e

p
te

m
b

e
r

1
4

,1
2

8
4

,0
0

0
1

1
0

,5
0

1
8

4
9

,6
0

0
1

,6
0

8
1

9
,4

7
0

3
6

,4
5

4
5

0

O
c
to

b
e

r
3

6
,3

2
8

1
4

,0
0

0
1

0
1

,6
8

1
8

7
3

,6
0

0
1

,1
0

2
1

1
,5

5
0

4
1

,4
5

4
5

0

N
o

ve
m

b
e

r
1

9
,5

9
1

1
,1

5
7

,0
0

0
8

7
,0

5
0

9
0

2
,4

0
0

1
,1

1
0

1
1

,2
2

0
3

1
,7

9
7

5
0

D
e

c
e

m
b

e
r

2
3

,8
7

8
1

,8
2

3
,0

0
0

9
1

,9
1

9
1

,0
8

9
,6

0
0

7
3

9
8

,5
8

0
3

0
,8

9
5

5
0

T
o

ta
l

1
9

2
,1

3
1

7
,4

5
0

,0
0

0
1

,3
9

5
,5

9
9

6
,0

4
1

,4
0

0
1

1
,4

0
4

1
5

5
,1

0
0

4
6

3
,7

9
2

6
0

0

A
ve

ra
g

e
1

6
,0

1
1

6
2

0
,8

3
3

1
1

6
,3

0
0

5
0

3
,4

5
0

9
5

0
1

2
,9

2
5

3
8

,6
4

9
5

0

D
a

ily
 A

ve
ra

g
e

5
2

6
2

0
,4

1
1

3
,8

2
4

1
6

,5
5

2
3

1
4

2
5

1
,2

7
1

2

c
u
b

ic
 y

a
rd

s
p

o
u
n
d

s
g

a
llo

n
s

p
o

u
n
d

s
g

a
llo

n
s

c
u
b

ic
 f
e

e
t

g
a

llo
n
s

k
W

h



 

 35 

 OSSINING TREATMENT PLANT 
 

 

 

TREATMENT PROCESS: Screening and Grit removal, Primary Treatment, 

Activated sludge, Final Clarification, Sodium 

Hypochlorite Disinfection, Sodium Bisulfite 

dechlorination, gravity thickening, disposal of 

liquid sludge by contract. 

 

COUNTY TRUNK SEWERS: 8 miles 

 

SITING ACRES: 4 

 

MUNICIPALITIES SERVED: Towns of Mount Pleasant and Ossining; Villages of 

Briarcliff Manor, Croton-on-Hudson, and Ossining. 

 

TRIBUTARY POPULATION: 39,757 

 

EMPLOYEES: 17 

 

2014 EXPENDITURES:  $4,729,549 

 

YEAR BUILT CAPITAL COST 
1981 - Secondary Treatment $  42,000,000 

 

 

FLOW CAPACITIES 
2014 ACTUAL FLOW:  4.5 MGD 

DESIGN FLOW:  7.0 MGD 

HYDRAULIC CAPACITY:  26.0 MGD 

PERMITTED FLOW:  7.0 MGD 

 

 

PUMPING STATIONS DESIGN CAPACITY ACTUAL FLOW 
Archville   0.14 MGD   0.006 MGD 

Country Club Lane  0.10 MGD   0.0009 MGD 

Croton    5.30 MGD   0.647 MGD 

Crotonville   13.40 MGD   1.004 MGD 

Kemey’s Cove   2.02 MGD   0.235 MGD 

Croton Landfill (Ballfield)  0.27 MGD   0.0001 MGD  

Croton Landfill (Seeps)  0.19 MGD   0.0020 MGD 

Croton Landfill Station #1  0.56 MGD   0.009 MGD 

Croton Landfill (Condensate)  0.075 MGD   0.000085 MGD 

Croton Landfill Station #2  0.79 MGD   0.0667 MGD 



 

 36 

OSSINING 2014 HIGHLIGHTS: 

 

Capital Projects- The new Boiler, Generator, Air Conditioner and HVAC 
Project was bonded, but did not start in 2014. This was due in part to the 
Vulnerability Assessment that suggested not putting a new MCC in the 
basement.  
 
New Equipment Installed- A new grinder, new influent flow meters on 
Aeration Tanks, new RAS pump.  
 
Maintenance Staff did the following improvements-  
 

1. Rebuilt grit removal cyclone  

2. #1 barscreen overhauled with new drive shaft, rollers, motor and limit 
switches  

3. Splitterbox cleaned out of grit and new air diffusers installed  

4. Replaced skimmer blades on all Primary and Secondary Tanks  

5. Balanced and repaired rakes on all Primary Tanks  

6. New hypo chlorite injection points on Thickeners  



 

37 

 

 

 

 

 

Ossining Wastewater Treatment Plant



 

 39 

  O
s

s
in

in
g

A
n

n
u

a
l 
P

e
rf

o
rm

a
n

c
e

 R
e

p
o

rt
 

2
0

1
4

M
o

n
th

F
lo

w
S

u
s
p

e
n
d

e
d

 S
o

lid
s

C
a

rb
o

n
a

c
e

o
u
s
 B

io
c
h
e

m
ic

a
l O

xy
g

e
n
 

D
e

m
a

n
d

S
lu

d
g

e
 R

e
m

o
ve

d

In
flu

e
n
t

E
ff
lu

e
n
t 

E
ff
ic

ie
n
c
y

In
flu

e
n
t

E
ff
lu

e
n
t 

E
ff
ic

ie
n
c
y

m
g

/l
m

g
/l

%
 r

e
m

o
va

l
m

g
/l

m
g

/l
%

 r
e
m

o
va

l

J
a

n
u
a

ry
4

.5
1

6
8

4
9

8
1

9
5

5
9

7
6

7
2

,0
0

0
2

.9
7

3

F
e

b
ru

a
ry

4
.7

1
4

2
3

9
8

1
7

1
4

9
8

5
1

1
,0

0
0

3
.2

6
3

M
a

rc
h

5
.4

1
4

9
6

9
6

1
5

9
7

9
6

5
6

0
,0

0
0

3
.2

6
5

A
p

ri
l

5
.3

1
5

0
3

9
8

1
6

3
4

9
8

5
6

0
,0

0
0

3
.1

6
6

M
a

y
5

.8
1

6
9

3
9

8
1

7
0

3
9

8
8

3
3

,0
0

0
2

.6
9

0

J
u
n
e

4
.4

2
1

6
5

9
8

2
1

1
5

9
8

8
5

4
,0

0
0

3
.5

1
2

6

J
u
ly

4
.5

2
5

1
6

9
8

2
2

6
5

9
8

8
6

8
,0

0
0

3
.2

1
1

7

A
u
g

u
s
t

3
.7

2
0

5
8

9
6

1
4

1
5

9
6

8
0

5
,0

0
0

2
.2

6
1

S
e

p
te

m
b

e
r

3
.6

3
0

8
6

9
8

1
8

7
5

9
7

6
5

8
,0

0
0

2
.3

6
3

O
c
to

b
e

r
3

.6
2

3
8

1
0

9
6

1
5

7
5

9
7

4
2

0
,0

0
0

3
.1

4
6

N
o

ve
m

b
e

r
3

.7
2

5
0

6
9

8
2

6
4

7
9

7
4

0
6

,0
0

0
2

.8
4

1

D
e

c
e

m
b

e
r

4
.5

1
7

2
6

9
7

2
0

4
6

9
7

7
0

7
,0

0
0

2
.9

8
2

A
ve

ra
g

e
4

.5
2

0
2

6
9

7
1

8
7

5
9

7
6

5
4

,5
0

0
2

.9
7

4

d
ry

 t
o
n
s

g
a

llo
n
s

M
G

D
%

 

s
o

lid
s



 

 40 

 

 

O
s

s
in

in
g

A
n

n
u

a
l 
P

e
rf

o
rm

a
n

c
e

 R
e

p
o

rt
2

0
1

4

M
o

n
th

S
o
d
iu

m
 

H
y
p
o
c
h
lo

ri
te

W
a

te
r

E
le

c
tr

ic
 

U
s
a

g
e

N
a

tu
ra

l G
a

s
R

e
m

o
ve

d
 f
ro

m
 S

e
w

a
g

e

S
c
re

e
n
in

g
s

G
ri

t

c
u
b

ic
 f
e

e
t

c
u
b

ic
 f
e

e
t

J
a

n
u
a

ry
5

,5
8

7
4

3
,8

5
0

4
1

2
,0

0
0

1
,5

1
3

5
0

1
8

8

F
e

b
ru

a
ry

4
,5

9
8

3
0

,7
7

0
3

4
5

,6
0

0
1

,6
3

6
3

8
5

8
8

M
a

rc
h

4
,6

4
3

3
7

,0
3

0
3

7
8

,4
0

0
1

,8
4

7
6

9
3

8
8

A
p

ri
l

6
,2

4
0

5
5

,6
0

0
3

5
6

,8
0

0
1

,4
4

8
5

3
9

1
7

6

M
a

y
1

5
,5

2
0

5
8

,8
9

0
3

1
2

,8
0

0
2

5
7

6
1

6
1

7
6

J
u
n
e

1
2

,5
9

0
4

9
,4

3
0

3
0

4
,8

0
0

3
6

9
3

--

J
u
ly

1
7

,7
5

9
5

0
,6

8
0

3
5

5
,2

0
0

--
6

9
3

1
7

6

A
u
g

u
s
t

1
6

,3
7

1
4

9
,8

1
0

3
5

4
,4

0
0

--
6

9
3

1
7

6

S
e

p
te

m
b

e
r

1
5

,0
8

8
5

4
,3

9
0

3
3

1
,2

0
0

--
2

3
1

8
8

O
c
to

b
e

r
1

6
,9

5
7

7
6

,1
5

0
3

4
3

,2
0

0
5

6
7

5
3

9
8

8

N
o

ve
m

b
e

r
9

,5
5

9
5

4
,1

4
0

3
6

1
,6

0
0

1
,7

0
9

4
6

2
8

8

D
e

c
e

m
b

e
r

1
0

,5
6

9
4

5
,8

1
0

3
7

2
,0

0
0

1
,7

4
5

6
7

4
1

7
6

T
o

ta
l

1
3

5
,4

8
1

6
0

6
,5

5
0

4
,2

2
8

,0
0

0
1

0
,7

2
5

6
,7

1
9

1
,4

0
8

A
ve

ra
g

e
1

1
,2

9
0

5
0

,5
4

6
3

5
2

,3
3

3
1

,1
9

2
5

6
0

1
2

8

D
a

ily
 A

ve
ra

g
e

3
7

1
1

,6
6

2
1

1
,5

8
4

2
9

1
8

4

g
a

llo
n
s

c
u
b

ic
 f
e

e
t

c
u
b

ic
 f
e

e
t

k
W

h



 

 41 

 PEEKSKILL TREATMENT PLANT 
 

 

 

TREATMENT PROCESS: Screening and Grit removal, Primary Treatment, 

Activated sludge, Final Clarification, Ultraviolet 

Light Disinfection, Gravity Thickening and 

Anaerobic Digestion. Liquid sludge removed by 

contract. 

 

COUNTY TRUNK SEWERS: 15 miles 

 

SITING ACRES: 35.6 

 

MUNICIPALITIES SERVED: City of Peekskill; Towns of Cortlandt, Somers and 

Yorktown. 

 

TRIBUTARY POPULATION: 45,097 

 

 

EMPLOYEES: 16 

 

2014 EXPENDITURES: $4,573,982 

 

YEAR BUILT CAPITAL COST 
1953 - Primary Treatment $  19,443,000 

1980 - Secondary Treatment $  55,000,000 

 

 

FLOW CAPACITIES 
2014 ACTUAL FLOW:  6.7 MGD 

DESIGN FLOW:  10.0 MGD 

HYDRAULIC CAPACITY:  22.5 MGD 

PERMITTED FLOW:  10.0 MGD 

 

 

PUMPING STATIONS DESIGN CAPACITY ACTUAL FLOW 
Mill Street   9.72 MGD   1.003 MGD 

Water Street   10.15 MGD   2.411 MGD 



 

 42 

PEEKSKILL 2014 HIGHLIGHTS: 

 

1. Seven (7) scum troughs on the Primary and Secondary Clarifiers were replaced. 

 

2. The Highland Ave Pump Station rehab was 95% complete the end of December, which 

included replacement of sewage pump motors, new sewage pump level control system, 

new piping and valves, new mechanical bar screen and washer/compactor, wet well 

rehabilitation. 

 

3. The Mechanical Sludge project was 50% complete the end of December which 

included in the Primary Sludge Pump Building installation of all new pump motors, 

piping and valves. 

 

4. Polymer system installed for the thickener by maintenance staff. 

 

5. Sodium Hypochlorite line to the aeration tanks was rehabbed by maintenance staff. 

 

6. Concrete work done by contractor on stairs outside Administration and Hypo 

Buildings and walkway outside Administration Building. 

 

7. Received a new forklift 
 



 

43 

 

 

 

 

 

 

Peekskill Wastewater Treatment Plant



 

 45 

   P
e

e
k

s
k

il
l

A
n

n
u

a
l 
P

e
rf

o
rm

a
n

c
e

 R
e

p
o

rt
 

2
0

1
4

M
o

n
th

F
lo

w
S

u
s
p

e
n
d

e
d

 S
o

lid
s

C
a

rb
o

n
a

c
e

o
u
s
 B

io
c
h
e

m
ic

a
l 

O
xy

g
e

n
 D

e
m

a
n
d

S
lu

d
g

e
 R

e
m

o
ve

d

In
flu

e
n
t

E
ff
lu

e
n
t 

E
ff
ic

ie
n
c
y

In
flu

e
n
t

E
ff
lu

e
n
t 

E
ff
ic

ie
n
c
y

m
g

/l
m

g
/l

%
 r

e
m

o
va

l
m

g
/l

m
g

/l
%

 r
e
m

o
va

l

J
a

n
u
a

ry
6

.7
1

1
9

1
2

9
0

1
8

0
7

9
6

3
9

9
,0

0
0

2
.8

4
2

F
e

b
ru

a
ry

6
.3

1
5

0
8

9
5

2
0

0
5

9
8

5
7

4
,0

0
0

2
.2

4
8

M
a

rc
h

7
.7

1
3

3
1

1
9

2
1

6
5

7
9

6
5

8
1

,0
0

0
1

.7
3

8

A
p

ri
l

7
.8

1
5

1
1

2
9

2
1

7
1

7
9

6
6

0
9

,0
0

0
1

.8
4

2

M
a

y
8

.4
1

6
5

1
1

9
3

1
5

3
1

0
9

3
7

3
5

,0
0

0
2

.2
6

0

J
u
n
e

6
.7

2
0

0
9

9
6

2
3

2
8

9
7

8
8

9
,0

0
0

1
.9

6
5

J
u
ly

6
.7

1
7

6
1

0
9

4
2

0
7

7
9

7
9

9
4

,0
0

0
1

.7
6

3

A
u
g

u
s
t

5
.9

1
4

0
7

9
5

1
4

0
6

9
6

1
,0

8
5

,0
0

0
2

.0
8

2

S
e

p
te

m
b

e
r

5
.8

1
7

0
1

0
9

4
1

7
3

5
9

7
1

,0
3

6
,0

0
0

1
.9

7
5

O
c
to

b
e

r
5

.8
1

9
7

7
9

6
1

9
2

4
9

8
1

,4
3

5
,0

0
0

1
.8

9
9

N
o

ve
m

b
e

r
5

.8
1

6
8

8
9

5
2

2
7

7
9

7
9

3
1

,0
0

0
1

.9
6

6

D
e

c
e

m
b

e
r

7
.1

1
2

7
9

9
3

1
8

3
6

9
7

8
8

2
,0

0
0

2
.6

8
6

A
ve

ra
g

e
6

.7
1

5
8

1
0

9
4

1
8

5
7

9
6

8
4

5
,8

3
3

2
.0

6
4

d
ry

 t
o
n
s

%
 s

o
lid

s
g

a
llo

n
s

M
G

D



 

 46 

 P
e

e
k

s
k

il
l

A
n

n
u

a
l 
P

e
rf

o
rm

a
n

c
e

 R
e

p
o

rt
 

2
0

1
4

M
o

n
th

S
o
d
iu

m
 

H
y
p
o
c
h
lo

ri
te

F
u
e

l O
il

W
a

te
r

E
le

c
tr

ic
 

U
s
a

g
e

D
ig

e
s
te

r 
G

a
s

R
e

m
o

ve
d

 f
ro

m
 S

e
w

a
g

e

P
ro

d
u
c
e

d
W

a
s
te

d
S

c
re

e
n
in

g
s

G
ri

t
G

re
a

s
e

C
F

 x
 1

0
0
0

C
F

 x
 1

0
0
0

c
u
b

ic
 f
e

e
t

c
u
b

ic
 f
e

e
t

c
u
b

ic
 f
e

e
t

J
a

n
u
a

ry
8

8
6

1
,5

2
9

4
,1

4
4

3
0

2
,4

0
0

1
,6

3
0

--
4

1
4

3
4

0
--

F
e

b
ru

a
ry

1
,0

8
0

1
,4

0
7

4
,1

4
4

2
7

8
,0

0
0

1
,4

5
1

--
4

1
0

1
7

0
--

M
a

rc
h

1
6

1
,0

7
4

1
2

,9
6

8
3

0
7

,2
0

0
1

,6
9

4
--

4
1

7
3

4
0

7
8

A
p

ri
l

2
7

2
3

7
5

1
0

,6
9

5
2

9
2

,8
0

0
1

,2
5

3
6

7
3

9
0

--
--

M
a

y
3

8
0

--
1

9
,2

5
1

3
2

6
,4

0
0

1
,2

7
1

1
7

9
4

2
4

3
4

0
1

5
6

J
u
n
e

5
,7

6
6

--
1

4
,7

0
6

3
1

6
,8

0
0

1
,3

2
9

3
1

1
3

7
9

3
4

0
1

5
6

J
u
ly

5
,9

3
1

--
2

1
,5

2
4

3
2

6
,4

0
0

1
,3

1
0

4
1

0
4

0
2

1
7

0
1

5
6

A
u
g

u
s
t

5
,0

7
3

--
6

,0
1

6
3

2
1

,6
0

0
1

,3
0

0
4

2
4

3
8

0
3

4
0

7
8

S
e

p
te

m
b

e
r

6
,4

0
2

--
1

1
,2

3
0

3
1

2
,0

0
0

1
,0

4
6

2
4

0
3

8
4

3
4

0
2

3
4

O
c
to

b
e

r
5

,0
7

9
--

2
2

,9
9

5
3

3
6

,0
0

0
1

,1
5

8
1

2
8

4
0

3
1

7
0

7
8

N
o

ve
m

b
e

r
3

,0
1

3
4

0
4

6
7

,1
1

2
3

0
7

,2
0

0
1

,3
5

3
--

3
8

8
1

7
0

2
3

4

D
e

c
e

m
b

e
r

3
8

5
9

4
0

1
8

,4
4

9
3

2
1

,6
0

0
1

,4
8

6
--

3
9

6
3

4
0

7
8

T
o

ta
l

3
4

,2
8

3
5

,7
2

9
2

1
3

,2
3

4
3

,7
4

8
,4

0
0

1
6

,2
8

1
1

,7
5

9
4

,7
8

7
3

,0
6

0
1

,2
4

8

A
ve

ra
g

e
2

,8
5

7
9

5
5

1
7

,7
7

0
3

1
2

,3
6

7
1

,3
5

7
2

5
1

3
9

9
2

7
8

1
3

9

D
a

ily
 A

vg
.

9
4

1
6

5
8

4
1

0
,2

7
0

4
5

5
1

3
8

3

k
W

h
c
u
b

ic
 f
e

e
t

g
a

llo
n
s

g
a

llo
n
s



 

 47 

 PORT CHESTER TREATMENT PLANT 
 

 

 

TREATMENT PROCESS: Screening and Grit Removal, Primary Settling 

Tanks, Rotating Biological Contactors, Final 

Settling Tanks, Sodium Hypochlorite Disinfection, 

Gravity thickening and liquid sludge removed by 

contract 

 

COUNTY TRUNK SEWERS: None 

 

SITING ACRES: 3 

 

MUNICIPALITIES SERVED: Town of Rye; Village of Port Chester. 

 

TRIBUTARY POPULATION: 27,272 

 

EMPLOYEES: 16 

 

2014 EXPENDITURES: $3,295,261 

 

YEAR BUILT CAPITAL COST 
1989 - Secondary Treatment $  43,100,000 

 

 

FLOW CAPACITIES 
2014 ACTUAL FLOW:  4.4 MGD 

DESIGN FLOW:  6.0 MGD 

HYDRAULIC CAPACITY:  13.4 MGD 

PERMITTED FLOW:  6.0 MGD 

 

 

PUMPING STATIONS 
None 



 

 48 

PORT CHESTER 2014 HIGHLIGHTS: 

 

 

 

1) RBC #608 Replacement with High Density Media and Chemical addition and 

performance testing is on-going. 
 

2) Began Vulnerability Study. 

 

3) Inspection and repair of heavily damaged existing RBC trains (due to age of 

equipment) in order to meet permit regulations being done by in-house staff.



 

49 

 

 

 

 